

HNSCC

【PF for HNSCC, for induction or recurrence/metastasis disease】

Cisplatin 75mg/m² in N/S 250ml IV drip 2hrs
5-FU 1000mg/m² in N/S 500ml IV drip 24hrs, qd, for 3 days
Repeated every 3 weeks

【TPF for HNSCC, for induction or recurrence/metastasis disease】

Docetaxel 70mg/m² in N/S 250ml IV drip 1hr
Cisplatin 70mg/m² in N/S 250ml IV drip 2hrs
5-FU 750mg/m² in N/S 500ml IV drip 24hrs, qd, for 3 days
Repeated every 3 weeks, 3 cycles

【Cetuximab + PF, for unresectable/metastatic disease】

Cetuximab 400mg/m² iv loading 2hrs (first week), then 250mg/m² iv drip 2hrs weekly in subsequent weeks
Cisplatin 75mg/m² in N/S 250ml IV drip 2hrs
5-FU 1000mg/m² in N/S 500ml IV drip 24hrs, qd, for 3 days
PF, repeated every 3 weeks

【Cetuximab + RT for unresectable disease】

Cetuximab 400mg/m² iv loading 2hrs (first week), then 250mg/m² iv drip 2hrs weekly in subsequent weeks

【Weekly Cisplatin CCRT for post-operative or unresectable HNSCC】

Cisplatin 35mg/m² in N/S 250ml IV drip 2 hrs, weekly, concomitant with radiotherapy

HNSCC

References:

1. *J Clin Oncol* 1985; 3:1632-1639
2. *N Engl J Med* 2007;357:1705-15
3. *N Engl J Med* 2008;359:1116-27
4. *N Engl J Med* 2004;350:1945-52
5. *J Clin Oncol* 2005; 21:92-98